america flag vietnamese flag

AUSAVINA GLASS LIFTER

GLASS LIFTER

AUSAVINA GLASS LIFTER

Origin : Viet Nam
Code : AGL28; AGL38
Guarantee : 1 Year
Price : Call
Quantity :

AUSAVINA GLASS LIFTER
 

- Glass Lifter was designed to move a sheet of glass in combination with a forklift, or with an electric hoist.

- The clamping mechanism is fully automatic.

- The vulcanized rubber on the clamp allows additional grip as well as extra protection to the glass to be handled.

- Two clamping jaws were made of casting aluminum and thermo-bonded with rubber padding to secure right grips to the glass sheet.

- The main body was combined with 8 wheels. The four lower wheels of the Lifter protect glass sheets from touching abrasive particles on the floor's surface. The four upper wheels of the Lifter were designed to provide pressure on the glass surface to act as a guide as the sheet glides into the clamp.

- In addition, there are two guide shafts to lead the device gripping the glass in a right position smoothly.

SPECIFICATIONS

 

 

 

Cover

AGL28-01

Allen bolt button head M8 x 30

AGL28-02

Bushing

AGL28-03

Spring 1

AGL28-04

Washer, aluminum Ø10 x Ø18 x 1

AGL28-05

Circlip Ø10

AGL28-06

Pin 1

AGL28-07

Roller shaft

AGL28-08

Left clamp

AGL28-09

Automatic locking latch

AGL28-10

Allen set screw M6 x 12

AGL28-11

Hanger

AGL28-12

Right clamp

AGL28-13

Roller

AGL28-14

Circlip Ø12

AGL28-15

Washer Ø12 x Ø23 x 1.5

AGL28-16

Washer, brass Ø20 x Ø30 x 1

AGL28-17

Washer Ø34 x 6

AGL28-18

Guide shaft

AGL28-19

Washer Ø8 x Ø6 x 1

AGL28-20

Allen bolt button head M6 x 12

AGL28-21

Washer Ø6 x Ø12 x 1.2

AGL28-22

Pin 2

AGL28-23

Nut M8

AGL28-24

Spring 2

AGL28-25

Stud 1

AGL28-26

Stud 2

AGL28-27

Clamp jaw, right

AGL28-28

Clamp jaw, left

AGL28-29

Allen set screw M6 x 10

AGL28-30

Shaft cap

AGL28-31

Allen bolt M10 x 40

AGL28-32

Shaft 1

AGL28-33

Allen set screw M8 x 30

AGL28-34

Allen bolt M10 x 30

AGL28-35

Component wheel 1

AGL28-36

Washer, Aluminum Ø12 x Ø20 x 1

AGL28-36.02

Wheel (with 2 bearings 6201ZZ)

AGL28-36.03/04

Washer Ø12 x Ø30 x 1.2

AGL28-36.05

Lock nut M12

AGL28-36.06

Spring 4

AGL28-36.07

Bushing

AGL28-36.08

Shaft, Wheel

AGL28-36.09

Component wheel 2

AGL28-37

Spring 5

AGL28-37.08

Plastic ball

AGL28-38

Steel ball

AGL28-39

Allen set screw M8 x 6

AGL28-40

Spring 3

AGL28-41

Catcher, Automatic locking latch

AGL28-42

Nut M6

AGL28-43

Cover, Catcher

AGL28-44

Washer, brass Ø10 x Ø16 x 0.5

AGL28-45

Shaft 2

AGL28-46